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Notice

I ARETPL “NREHE” MFEEBR
This test report is invalid without the seal.

2, AT . H. MY SFETR
This test report is invalid without the signatures'of the related persons.

3. AMEWRY. WAEHATL.
This test report.is invalid if erased, altered or copied partially.

4. MAREEERN, NTREHREZ AR-THHAREPLRE, A2,
Any doubt should inform us within 15 days after receiving the test report.
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The commissioned testing samples and commission information are provided by the
applicant . The results shown in the test report refer only to the sample(s) tested unless
otherwise stated. Identifying authenticity of the supplied samples and information is
out of our responsibility.
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This test report is printed on anti-counterfeiting paper. Its copy should have grid
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shading. The numbers on the back of the data sheet are random numbers not rvelated < }{‘y&
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